
Understanding the Impacts of Wastewater Treatment 

Performance on Advanced Water Treatment 

Processes and Finished Water Quality

PROJECT NO.
4833



Understanding the Impacts of 
Wastewater Treatment Performance on 
Advanced Water Treatment Processes 

and Finished Water Quality 

Prepared by: 

Eva Steinle-Darling, Andrew Salveson, Rosa Yu 
Carollo Engineers, Inc. 

Sun Liang, Joyce Lehman 
Metropolitan Water District of Southern California 

Wendell Khunjar, Troy Walker, Kelly Landry 
Hazen & Sawyer, Inc. 

Eric Dickenson, Daniel Gerrity 
Southern Nevada Water Authority 

Co-sponsored by: 
California State Water Resources Control Board  

Metropolitan Water District of Southern California 
[...]
pairwise data available.  

• A series of data analyses were performed to understand the relationship between WRRF and AWT 
performance including multi-linear regression analyses and machine learning. 

2.2.2 Multilinear Regression 
Multilinear regression is a type of regression where the combination of more than one distinct 
independent variable (i.e., WRRF parameters) predict the outcome an independent variable (i.e., target 
AWT parameter). The WRRF parameters were selected to perform multilinear regression had a 
statistical significance with p-values < 0.05, where p-value is the probability value. The p-values < 0.05 
generated from a multi-linear regression analysis indicates whether a WRRF parameter is statistically 
significant in predicting the value of the interface parameter. The multilinear regression analysis 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 7 

generates an equation to describe the relationship between one or more WRRF parameter(s) and target 
AWT parameter, described by the equation below: 

𝑌𝑌 = 𝑏𝑏0 + 𝑏𝑏1𝑋𝑋1 + 𝑏𝑏2𝑋𝑋2 + ⋯+ 𝑏𝑏𝑛𝑛𝑋𝑋𝑛𝑛 

Where Y is the expected value of the target AWT parameter, b0 is the value of Y when all independent 
variables (X1 through Xn) are zero, and b1 through bn are the estimated regression coefficients. A key 
assumption of multi-linear regression modeling is that each regression coefficient represents a change in 
the Y relative to one unit change of the dependent variable while holding all other independent 
variables constant. 

The daily and lookback averaged data were analyzed using multi-linear regression analyses to identify 
the WRRF parameters that have a correlative relationship with the target AWT parameters. Parameters 
that were infrequently monitored and had 50 percent or more datapoints missing from the dataset were 
removed from the analysis due to lack of data richness. 

Prior to the multi-linear regression analysis, a Spearman correlation analysis was performed for each 
AWT parameter against the WRRF parameters. A Spearman’s rank correlation is a nonparametric 
measure of the statistical dependence between two variables and assess whether the relationship can 
be described by a monotonic function. Parameters exhibiting a Spearman coefficient ≥ 0.30 or ≤ –0.30 
were selected for multi-linear regression analyses. A Spearman’s coefficient threshold of +/- 0.30 was 
selected because values less than that are considered to have a low correlation (Mukaka, 2012).  

A challenge related to multilinear regression analyses is the impact of multicollinearity. Multicollinearity 
is the phenomenon where two or more predictors in a regression model are correlated. Multicollinearity 
can lead to misleading regression models and reduces the precision of the estimated coefficients, 
weakening the statistical power of the regression model. Multicollinearity was addressed by performing 
a variation inflation factor (VIF) analysis. The VIF assesses the amount the variance of an estimated 
regression coefficient increases when predictors are correlated (Akinwande, et al. 2015). In general, a 
VIF equal to one indicates no multicollinearity, a VIF between one and five indicates moderate 
correlation among the independent variables, and a VIF greater than 5 indicates high multicollinearity. 
For the VIF analysis, WRRF parameters that exhibited a VIF greater than 5 were removed. The remaining 
WRRF parameters with a VIF < 5 were considered to have no or only moderate correlation with one 
another.  

2.2.3 Supervised Learning 
A subset of machine learning, called supervised learning, was performed to further help identify 
potential linkages between WRRF parameters and AWT performance. Supervised learning finds 
regularities between target variables (i.e., AWT parameter) and potential predictors from observations 
(i.e., WRRF parameters). This method allows us to infer target variable distributions from new 
observations, without the necessity to understand why a combination of input parameters achieves 
certain predictions. 

For each target AWT parameter, Bayesian networks (BN) were constructed and evaluated using the 
software BayesiaLab (Changé, France). BN are probabilistic graphical models that represent 
interdependency between different dataset variables with a graph model that has directed acyclic 
edges. The graph is built based on known conditional dependence and joint probability distributions of 
the dataset (Mulhern et al. 2021).  



8 The Water Research Foundation 

In BN we perform discretization on the data. Discretization is the process through which we can 
transform continuous variables, models, or functions into a discrete form. Missing values were also 
inferred by using different algorithms such as Structural Expectation-Maximization (or Structural EM). 
Structural EM methods are dynamic imputation algorithms which means they infer missing values from 
the distribution of data by learning the relationships between the missing data and the available data 
and use an optimization algorithm to select the most likely value for the missing data (Conrady et al., 
2015). After missing values are inferred, the BN model was built using supervised algorithms to find the 
underlying structure of the data.  

The final selected model for each target AWT parameter includes the corresponding mutual information 
of each WRRF parameter within the model. Mutual information is defined as the amount of information 
gained on variable X (i.e., AWT parameter) by observing variable Y (i.e., WRRF parameter) (Conrady et 
al., 2015). The benefit of a BN network model is that it recognizes the interrelationships (patterns of 
connections and effects) of the independent variables. This differs from a multilinear regression model 
which assumes that if one variable changes, the others remain the same. This is much more 
representative of real-world applications in WRRFs where there are many interrelationships among the 
monitored parameters. 

The supervised learning models were evaluated based on various goodness of fit parameters, including 
overall precision, the ROC index, and R2. Precision is one of the accuracy metrics that can be used for a 
classification problem and can be calculated by dividing the True Positive rate by (True Positive + False 
Positive). The ROC index is an indicator of how well the predictive model falls within a classification 
range. An ROC index of 0.5 indicates no classification capacity, 0.8 indicates good classification, and 1.0 
indicates perfect classification (Safari et al. 2016, Roostaei et al., 2021). The overall precision of the 
model indicates the proportion of positive identifications that are correct. The R2

 provides an indication 
of how well the model predicts a specific value.  

2.3 Results 
2.3.1 Utility No. 1: Virginia, USA 
2.3.1.1 Background 
Utility No. 1, located in Virginia, USA, has a design annual average flow of 30 million gallons per day 
(mgd). Liquid treatment consists of screening (1/2-inch bar screens), grit removal, primary clarification, 
5-stage biological nutrient removal (BNR) with an average SRT of 15 days, secondary clarification, 
chlorination and dechlorination prior to a portion of effluent discharged to surface water. Figure 2-1 is a 
process flow diagram of the WRRF. Solids treatment consists of in-tank thickening or gravity belt 
thickening (GBT) of primary solids (PS), GBT of waste activated sludge (WAS) followed by mesophilic 
anaerobic digestion (MAD). Digested sludge is dewatered using solid bowl centrifuges and the 
dewatered cake is transported offsite for further treatment or disposal. Since May 2010, Utility No. 1 
has utilized sidestream phosphorus recovery. 

 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 9 

 

Figure 2-1. Utility No. 1 Process Flow Diagram of the Water Resource Reclamation Facility. 

One mgd of secondary effluent flow is conveyed to the advanced treatment demonstration facility. The 
1 mgd advanced treatment demonstration facility includes flocculation sedimentation, ozone contact, 
biologically active filtration (BAF), GAC contactors, UV disinfection, chlorine contact, and aquifer 
recharge. Figure 2-2 is a process flow diagram of the AWT facility. 

 

 

Figure 2-2. Utility No. 1 Process Flow Diagram of the Advanced Water Treatment Facility. 

Five target advanced water treatment parameters were identified for evaluation in Utility No. 1. These 
parameters include: 

• Ozone effluent bromate (milligrams per liter [mg/L]) 
• GAC effluent NDMA 
• GAC effluent Total Kjeldahl Nitrogen (TKN) 
• GAC effluent TOC 
• AWT effluent 1,4-dioxane 

Table 2-2 summarizes the WRRF parameters that appear to influence the AWT target parameter based 
on the multilinear regression model and supervised learning model. The detailed model results, 
including model accuracy, are provided in Appendix A. Figure 2-3 is a plot of the measured ozone 
effluent bromate and multi-linear regression and supervised learning predictive models to demonstrate 
the accuracy of the predictive models. 



10 The Water Research Foundation 

Table 2-2. Utility No. 1 Model Comparison. 

AWT Parameter Basis of Selection 
Parameters Suggested by Multilinear 

Regression 
Parameters Suggested by Supervised 

Learning 
GAC Effluent Bromate Quality based parameter; 

Bromate is a disinfection 
byproduct formed by oxidation 
of bromide during ozonation. 
Bromate is a regulated 
drinking water contaminant 
with a MCL of 10 µg/L. 

• Raw influent quality (e.g., sulfate, COD, 
sCOD, total volatile solids suspended 
solids (TVSS)) 

• Primary ferric chloride addition 
• Secondary clarifier surface overflow 

rate 
• Sidestream phosphorus recovery TP 

removal 
• Thickening GBT and dewatering 

centrifuge polymer use 
• Digester temp 
• GBT filtrate COD (mg/L) 

• Raw influent quality (e.g., chemical 
oxygen demand (COD), soluble 
chemical oxygen demand (sCOD), 
soluble Total Kjeldahl Nitrogen 
(sTKN), orthophosphate (OP), total 
volatile suspended solids (%TVSS), 
conductivity, chloride, magnesium, 
and temperature) 

• WAS flow 
• Digester feed %TS 
• Total biological oxygen demand 

(BOD) and total phosphorus (TP) 
removal performance 

GAC Effluent TKN Quality based parameter; TN is 
a regulated contaminant for 
this utility with a water quality 
target of 5 mg/L (monthly 
average) 

• Primary CBOD removal  
• Number of secondary clarifiers in 

service 
• Digester detention time 
• Centrifuge feed TS load 

• Raw influent composition (e.g., temp, 
%TVSS, total dissolved solids [TDS], 
sulfate) 

• Number of grit tanks in service 
• Primary clarifier BOD removal, and 

number of clarifiers in service 
• WAS flow 

GAC Effluent TOC Quality based parameter; TOC 
is a regulated contaminant for 
this utility with a water quality 
target of 4 mg/L (monthly 
average) 

• Scrubber sodium hypochlorite (NaOCl) 
dose 

• Primary effluent total volatile 
suspended solids (%TVSS) 

• Food to mass ratio (F/M) reaction rate  
• Total suspended solids (TSS) removal 
• GBT filtrate orthophosphate (OP) 

• Number of primary clarifiers in 
service and primary clarifier CBOD 
removal 

• Secondary clarifier ferric addition and 
WAS flow 

• Digester feed total volatile solids load 
• Centrifuges recycle TSS load 

GAC Effluent NDMA Quality based parameter; 
NDMA is a probable human 
carcinogen that is included on 
the EPA Contaminant 
Candidate List 4 (CCL4). This 
compound is monitored at this 
utility as a non-regulatory 

• Raw influent carbonaceous biological 
oxygen demand to total phosphorus 
ratio (CBOD:TP) 

• Primary ferric chloride use 
• Primary TSS removal 
• TP removal in the sidestream recovery 

process 

• Raw influent composition (e.g., OP, 
CBOD:TP, TS, conductivity) 

• Primary ferric chloride use 
• Primary clarifier TSS removal 

performance and surface overflow 
rate 

• Bioreactor aerobic HRT and F/M ratio 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 11 

AWT Parameter Basis of Selection 
Parameters Suggested by Multilinear 

Regression 
Parameters Suggested by Supervised 

Learning 
public health performance 
indicator with a limit of 
10 nanograms per liter (ng/L). 

• Odor control scrubber NaOCl dose • Total BOD removal performance 

AWT Effluent 1,4-
Dioxane 

Quality based parameter; 
NDMA is a probable human 
carcinogen that is included on 
the EPA Contaminant 
Candidate List 4 (CCL4). This 
compound is monitored at this 
utility as a non-regulatory 
public health performance 
indicator with a limit of 10 
ng/L. 

• Raw influent TSS load 
• Number of primary clarifiers in service 
• Dewatering centrifuge polymer dose 

• Raw influent composition (e.g., 
sCOD, pH, and alkalinity) 

• Bioreactor aerobic SRT 
• Secondary clarifier sludge blanket 

depth 
• WRRF final effluent BOD load 
• Digester feed and centrifuge cake 

%TS 
• Odor control scrubber sodium 

hypochlorite use 



12 The Water Research Foundation 

 

 
Figure 2-3. Utility No. 1 Ozone Effluent Bromate Monitored Data Compared to the Predictive Multilinear 

Regression Model and Supervised Learning Model. 

2.3.2 Utility No. 2: California, USA 
2.3.2.1 Background 
Utility No. 2, located in California, USA, has a maximum daily flow capacity of 450 mgd and includes 
preliminary treatment (mechanical screening, aerated grit removal), enhanced primary treatment 
(clarification with ferric chloride and anionic polymer addition), secondary treatment (high purity oxygen 
[HPOA] treatment and secondary clarification). Approximately 40 mgd of treated effluent is discharged 
via an ocean outfall and the remaining flow is conveyed to the AWT facility. Biosolids handling includes 
primary sludge and waste activated sludge thickening, anaerobic digestion and dewatering and offsite 
beneficial reuse. Effluent permit limits for average monthly effluent total suspended solids (TSS) 
concentration and 5-day carbonaceous biochemical oxygen demand (CBOD5) at 20°C are 30 mg/L and 
30mg/L, respectively. Figure 2-4 is a process flow diagram of the WRRF. 

 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 13 

 
Figure 2-4. Utility No. 2 Process Flow Diagram of the Water Resource Reclamation Facility. 

The AWT facility receives effluent from the secondary clarifiers and undergoes microfiltration treatment, 
reverse osmosis, UV advanced oxidation, decarbonation and stabilization before aquifer recharge. Figure 
2-5 is a process flow diagram of the AWT facility. 

 

 
Figure 2-5. Utility No. 2 Process Flow Diagram of the Advanced Water Treatment Facility. 

Four target advanced water treatment parameters were identified for evaluation in Utility No. 2. These 
parameters include: 

• Microfiltration normalized transmembrane pressure 
• Microfiltration specific flux 
• Reverse osmosis total recovery 
• Reverse osmosis specific flux 

2.3.2.2 Results 
Table 2-3 summarizes the WRRF parameters that appear to influence the AWT target parameter based 
on the multilinear regression model and supervised learning model. The detailed model results, 
including model accuracy, are provided in Appendix A. Figure 2-6 is a plot of the measured temperature-
corrected microfiltration specific flux, multi-linear regression, and supervised learning predictive models 
to demonstrate the accuracy of the predictive models. 
 



14 The Water Research Foundation 

Table 2-3. Utility No. 2 Model Comparison. 
AWT Parameter Basis of Selection Parameters Suggested by Multilinear Regression Parameters Suggested by Supervised Learning 

Microfiltration 
Specific Flux 

Operations based 
parameter; specific flux 
is an indicator of 
membrane fouling 

• Secondary clarifier hydraulic retention 
time (HRT) 

• HPOA lb oxygen applied per lb BOD 
• Centrate recycle flow 

• Raw influent oil & grease 
• Primary ferric chloride dose 
• Primary influent flow and primary sludge 

flow 
• Secondary influent BOD and 30-minute 

sludge volume index (SVI) 
• Secondary clarifier solids loading rate and 

blanket depth 
• Digester solids load 

Microfiltration 
Transmembrane 
Pressure 

Operations based 
parameter; 
transmembrane 
pressure is the amount 
of force necessary to 
push water through a 
membrane and is 
impacted by membrane 
fouling 

• Recycles flow to primary treatment 
• Return activated sludge (RAS) load 
• HPOA lb oxygen applied per lb BOD 
• HPOA reactor HRT 
• Primary effluent TSS 
• Dewatering centrifuge operating hours 

• Raw influent oil & grease and TSS load 
• Primary ferric chloride concentration 
• Primary influent flow and BOD removal 
• HPOA oxygen purity and pressure, and BOD 

concentration 
• Digester temperature and influent solids 

load 
• Dewatering polymer dilution and flow 
• Centrate recycle load 

Reverse Osmosis 
Specific Flux 

Operations based 
parameter; specific flux 
is an indicator of 
membrane fouling 

• HPOA reactor HRT 
• HPOA lb oxygen applied per lb BOD 
• Mixed liquor suspended solids (MLSS) SVI 
• Secondary clarifier HRT 
• Dewatering centrifuge dilute polymer flow 
• Dewatering centrifuge operating hours 

• Raw influent flow, oil, and grease, and TSS 
concentration 

• Primary ferric chloride dose 
• Primary clarifier TSS removal 
• HPOA reactor solids retention time, MLSS, 

SVI, influent TSS load, organic loading rate, 
HPOA lb oxygen applied per lb BOD 

• Secondary clarifier solids loading rate, 
blanket depth, secondary effluent settled 
solids concentration 

• Biosolids production, dewatering solids 
loading rate 

Reverse Osmosis 
Total Recovery 

Operations based 
parameter; percentage 
of feed water converted 
into permeate or 
product water 

• Primary effluent TSS 
• Secondary clarifier scum flow 
• HPOA reactor HRT 
• HPOA lb oxygen applied per lb BOD 

• Primary clarifier TSS removal 
• WAS yield 
• Digester primary solids load and bypass 

flow 
• Dewatered centrate recycle flow 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 15 

 
Figure 2-6. Utility No. 2 Microfiltration Specific Flux Monitored Data Compared to the Predictive Multilinear 

Regression Model and Supervised Learning Model. 

2.3.3 Utility No. 3: Georgia, USA 
2.3.3.1 Background 
Utility No. 3, located in the Georgia, USA, began operation in March 2001 as a 20 mgd advanced water 
resource recovery facility. An upgrade and expansion to 60 mgd was completed in 2006. The advanced 
water treatment train is integrated within the whole plant, Figure 2-7 delineates the boundary between 
secondary treatment and advanced treatment. 

 
Figure 2-7. Utility No. 3 Process Flow Diagram of the Advanced Water Resource Reclamation Facility. 

Existing unit processes at the plant include screening and grit removal, primary clarification, biological 
nutrient removal activated sludge basins, and secondary clarification. After secondary treatment, 
secondary effluent flow is split into two advanced treatment trains. The first treatment train is rated for 
20 mgd and includes tertiary chemical clarification and granular media filtration (GMF). The second 
treatment train is rated for 40 mgd and includes chemical coagulation/flocculation/sedimentation and 



16 The Water Research Foundation 

ultrafiltration membrane filtration. The effluent is combined and treated through pre-ozonation, GAC 
filtration, ozone disinfection, and tertiary effluent pumping.  

Solids handling includes a primary sludge and waste activated sludge co-thickening rotary drum 
thickener (RDT) facility, followed by mesophilic anaerobic digestion, and dewatering of digested and 
chemical sludge using centrifuges. Existing facility also includes co-generation of sludge with fats, oil, 
and grease (FOG) and high strength waste (HSW), nutrient recovery, and cogeneration capabilities. 
Utility No. 3 is permitted to discharge 60 mgd for surface water augmentation. The monthly average 
surface water discharge limits are 18 mg/L COD, 3 mg/L TSS, 0.4 mg/L NH4-N, 0.08 mg/L TP, 2.0 
number/100 mL fecal coliform, pH 6-9, minimum 7.0 mg/L dissolved oxygen (DO), and turbidity of 0.5 
NTU 

Three target advanced water treatment parameters were identified for evaluation in Utility No. 3. These 
parameters include: 

• AWT effluent COD concentration 
• AWT effluent fecal coliform concentration 
• AWT effluent total phosphorus concentration 

Table 2-4 summarizes the WRRF parameters that appear to influence the AWT target parameter based 
on the multilinear regression model and supervised learning model. The detailed model results, 
including model accuracy, are provided in Appendix A. Figure 2-8 is a plot of the measured AWT effluent 
COD and multilinear regression and supervised learning predictive models to demonstrate the accuracy 
of the predictive models. 
 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 17 

Table 2-4. Utility No. 3 Model Comparison. 

AWT Parameter Basis of Selection 
Parameters Suggested by Multilinear 

Regression Parameters Suggested by Supervised Learning 
AWT Effluent COD 
Concentration 

Quality based parameter; 
permitted effluent limit of 18 
mg/L (monthly average) 

• Primary clarifier TP removal 
• Bioreactor dissolved oxygen (DO) 
• Secondary clarifier alum dose 
• Rotary drum thickener polymer dose 

• Number of primary clarifiers in service 
• Primary solids flow 
• Primary clarifier surface overflow rate 
• Bioreactor daily yield 
• Number of bioreactors online 
• Secondary clarifier alum use 
• Secondary clarifiers solids loading rate 

AWT Effluent Fecal 
Coliform 

Quality based parameter; 
permitted effluent limit of 2 
colony forming units 
(CFU)/100 mL (monthly 
average) 

• Primary clarifier TP removal 
• Secondary clarifier effluent NH4-N 
• Rotary drum thickener polymer dose 

• Influent pH 
• Primary clarifier surface overflow rate 

and blanket depth 
• Number of bioreactors online 
• Bioreactor DO and MLSS 
• Secondary clarifier alum use and blanket 

depth 
• Dewatering centrifuge polymer dose and 

feed rate 
AWT Effluent TP 
Concentration 

Quality based parameter; 
permitted effluent limit of 0.08 
mg/L (monthly average) 

• Bioreactor DO 
• Secondary clarifier alum use 
• Dewatering centrifuge feed rate 

• Raw influent alkalinity load 
• Number of primary clarifiers in service 
• Bioreactor MLSS 
• Secondary clarifier alum dose and surface 

overflow rate 
 



18 The Water Research Foundation 

 
Figure 2-8. Utility No. 3 AWT Monitored Effluent COD Data Compared to the Predictive Multilinear Regression 

Model and Supervised Learning Model. 

2.3.4 Utility No. 4: Virginia, USA 
2.3.4.1 Background 
Utility No. 4, located in Virginia, USA, is currently designed and permitted for an annual average 
treatment flow capacity of 11 mgd. This facility is a water resource reclamation facility with advanced 
treatment to comply with stringent effluent standards intended to protect human health and the 
environment and are reflective of the Utility No. 4’s location relative to downstream drinking water. 

Utility No. 4 utilizes a five-stage biological nutrient removal (BNR) membrane bioreactor (MBR) 
configuration, followed by GAC filters and ultraviolet (UV) disinfection. The advanced water treatment 
train is integrated within the whole plant, Figure 2-7 delineates the boundary between secondary 
treatment and advanced treatment. 

 

 
Figure 2-9. Utility No. 4 Process Flow Diagram of the Advanced Water Resource Reclamation Facility. 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 19 

Utility No. 4 is subject to nutrient limits per the Chesapeake Bay total maximum daily load (TMDL) with a 
waste load allocation (WLA) of 134,005 pounds per year (lb/yr) for total nitrogen (TN) and 3,350 lb/yr 
for total phosphorous (TP). At the rated capacity of 10 mgd annual average flow, this equates to annual 
average concentration limits of 4.0 mg/L and 0.10 mg/L for TN and TP, respectively.  

Two target advanced water treatment parameters were identified for evaluation in Utility No. 4. These 
parameters include: 

• AWT effluent COD 
• AWT effluent TN 
• AWT effluent TP 

Table 2-5 summarizes the WRRF parameters that appear to influence the AWT target parameter based 
on the multilinear regression model and supervised learning model. The detailed model results, 
including model accuracy, are provided in Appendix A. Figure 2-10 is a plot of the measured AWT 
effluent TN and multilinear regression and supervised learning predictive models to demonstrate the 
accuracy of the predictive models. 

 



20 The Water Research Foundation 

Table 2-5. Utility No. 4 Model Comparison. 
AWT Parameter Basis of Selection Parameters Suggested by Multilinear Regression Parameters Suggested by Supervised Learning 

AWT Effluent TN Quality based 
parameter; permitted 
effluent limit of 4 
mg/L (monthly 
average) 

• Primary molar alum to OP ratio 
• Dewatering polymer use 
• Digester gas production (standard cubic feet 

per pound [scf/lb] thermochemical sulfate 
reduction [TSR]) 

• Primary clarifier blanket depth, solids 
loading rate 

• Primary solids %TS, %VS 
• Thickened WAS %VS 
• Bioreactor DO 
• Dewatering polymer use 
• Digester VFA 

AWT Effluent COD Quality based 
parameter; permitted 
effluent limit of 10 
mg/L (monthly 
average) 

• Raw influent NOx 
• Equalization flow 
• Bioreactor oxidation reduction potential 

(ORP), DO, pH 
• Tertiary UVT/chemical oxygen demand 

(COD) ratio 
• Digester gas recovery 

• Raw influent quality (e.g., sCOD, NOx) 
• Septage flow 
• Plant recycle NH3 
• Primary sodium hypochlorite use 
• Primary solids flow 
• Bioreactor DO 
• Digester volatile fatty acids, (volatile solids) 

VS load, TS load) 
• Dewatered cake VS, centrate TS 

AWT Effluent TP Quality based 
parameter; permitted 
effluent limit of 
0.1 mg/L (monthly 
average) 

• Equalization flow 
• Septage flow 
• Raw influent NOx (mg/L) 
• Rainfall 
• Primary lb alum per lb OP 

• Raw influent composition (e.g., TDS load, TP 
load) 

• Equalization flow 
• Septage flow 
• Primary clarifier alum use, surface overflow 

rate, blanket depth 
• MBR effluent OP and TP 
• RAS flow 
• Secondary alum use 
• Digester influent TS load 
• Digester gas production 
• Dewatered centrate TKN 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 21 

 
Figure 2-10. Utility No. 4 Monitored AWT Effluent TN Data Compared to the Predictive Multilinear Regression 

Model and Supervised Learning Model. 

2.3.5 Utility No. 5: Arizona, USA 
2.3.5.1 Background 
Utility No. 5, located in Arizona, USA, as an average daily flow capacity of 20 mgd and includes 
preliminary treatment (screening), primary sedimentation, secondary treatment (aeration basins and 
secondary sedimentation), and tertiary filtration. Figure 2-11 is a process flow diagram of the WRRF. 

 

 
Figure 2-11. Utility No. 5 Process Flow Diagram of the Water Resource Reclamation Facility. 

The AWT facility receives tertiary effluent from the WRRF and further treats it through ozonation, 
microfiltration, three-stage RO, and UV disinfection before aquifer recharge. Figure 2-12 is a process flow 
diagram of the AWT facility. 

 
Figure 2-12. Utility No. 5 Process Flow Diagram of the Advanced Water Treatment Facility. 

Two target advanced water treatment parameters were identified for evaluation in Utility No. 5. These 
parameters include: 

• Microfiltration specific flux 
• Reverse osmosis specific flux 



22 The Water Research Foundation 

Table 2-6 summarizes the WRRF parameters that appear to influence the AWT target parameter based 
on the multilinear regression model and supervised learning model. The detailed model results, 
including model accuracy, are provided in Appendix A. Figure 2-13 is a plot of the measured 
microfiltration specific flux, multilinear regression model, and supervised learning model to demonstrate 
the accuracy of the predictive models. 
 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 23 

Table 2-6. Utility No. 5 Model Comparison. 

AWT Parameter Basis of Selection 
Parameters Suggested by Multilinear 

Regression 
Parameters Suggested by Supervised 

Learning 
Microfiltration Specific Flux Operations based 

parameter; specific flux is 
an indicator of membrane 
fouling 

• Raw influent ammonia, COD, pH 
• Primary % TSS removal 
• Secondary solids retention time, sludge 

volume index, WAS flow 
• Secondary clarifier blanket depth, 

effluent TSS 

• Influent COD, flow 
• Primary % COD removal, effluent 

orthophosphate 
• Secondary % TN removal, scum flow, 

was flow, effluent alkalinity, COD, 
ammonia, nitrate, TDS, turbidity 

• Total % COD removal, % TSS removal 
Reverse Osmosis Specific 
Flux 

Operations based 
parameter; specific flux is 
an indicator of membrane 
fouling 

• Raw influent ammonia, COD, TSS, pH 
• Primary % TSS removal 
• Secondary solids retention time, SVI, 

WAS flow, % TN removal, sludge 
volume index, effluent TSS 

• Influent TSS, flow, COD 
• Primary effluent orthophosphate, TSS, 

ammonia, COD 
• Secondary scum flow, WAS flow, F/M 

ratio, MLSS, solids retention time, sludge 
volume index, effluent COD, ammonia, 
orthophosphate, pH 

• Total % COD removal 
 



24  The Water Research Foundation 

 
Figure 2-13. Utility No. 5 Microfiltration Specific Flux Compared to the Predictive Multilinear Regression Model 

and Supervised Learning Model. 
 

2.3.6 Utility Commonalities and Insights 
The utilities were cross compared to identify common WRRF parameters on AWT performance. This 
comparison was limited to utilities with similar AWT configurations and target parameters. Table 2-7 
summarizes some of the commonalities observed across the utilities. 

Table 2-7. Commonalities Across Utilities on AWT Performance. 
AWT Interface Parameter WRRF Parameters Reference Utilities 

GAC Effluent TKN • Primary clarifier SOR, number in service 
• Digester HRT 

Utility No. 1 
Utility No. 4 

GAC Effluent TP • Primary clarifier SOR, number in service 
• Secondary clarifier alum use 

Utility No. 3 
Utility No. 4 

GAC Effluent COD • Primary solids flow 
• Bioreactor DO 

Utility No. 3 
Utility No. 4 

MF Specific Flux • Influent composition (e.g., COD, oil & grease) 
• Primary clarifier removal performance and 

operation (e.g., TSS removal, COD removal, 
orthophosphate removal, ferric dose) 

• Secondary clarifier blanket depth, operating 
performance 

• SVI 

Utility No. 2 
Utility No. 5 

RO Specific Flux • Raw influent composition (e.g., COD, TSS, oil & 
grease) 

• Primary clarifier removal performance and 
operation (e.g., TSS removal, COD removal, 
orthophosphate removal, ferric dose) 

• SRT, SVI, secondary clarifier blanket depth, 
effluent TSS 

Utility No. 2 
Utility No. 5 

 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 25 

Several key takeaways as a result of this work: 

• Utilizing time lag data helps increase the data richness and to identify trends across utilities. 
However, it is necessary to have a high enough frequency of sampling to generate meaningful time 
lags. Furthermore, it is possible that other WRRF parameters that exhibit impact on AWT 
performance were not identified due to a lack of data.  

• This work analyzed large historical datasets for multiple utilities, with hundreds of monitored 
parameters. The results of this study provide a preliminary understanding of the interrelationship 
among WRRF parameters and key AWT performance. The analytical approaches used in this module 
identified several key parameters that appear to have an impact on AWT performance, and which to 
focus future efforts on to better understand. While some of the identified parameters may 
intuitively make sense (e.g., influent oil and grease impacts MF/RO specific flux), additional work is 
necessary to understand whether the other identified parameters have a direct or indirect impact 
on AWT performance. 

• Several WRRF parameters that may be controlled by operations appear to have an influence on AWT 
performance (e.g., surface overflow rate, number of units in service, solids retention time, 
bioreactor DO). A sensitivity analysis should be performed to better elucidate the effect modifying 
these parameters may have on AWT performance, and to understand the cost/benefit of these 
modifications. 

• The results of the multilinear regression models and supervised learning models do not specifically 
conclude whether the WRRF parameters identified have a causative effect. Rather, this work 
identified potential WRRF parameters that may influence AWT performance, either directly or 
indirectly. Additional work is needed to further understand the explanatory and mechanistic nature 
of these relationships. 

 





 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 27 

CHAPTER 3 

Module B: WRRF Effluent Impact on CBAT 
3.1 Introduction 
Conventional wastewater treatment processes are pretreatment processes for downstream ozone, BAF, 
and GAC-based AWT, or CBAT (Figure 3-1). The effluent quality from various wastewater treatment 
processes and how they are operated could impact the level of treatment needed within CBAT to 
produce water that is protective of public health and meets regulatory requirements. Furthermore, the 
water quality resulting from conventional wastewater treatment could impact the process selection and 
design, performance, maintenance, and economics of the downstream CBAT train. This chapter will 
address the following two challenges for the application of CBAT: 

• What are the pass-through constituents for these systems that can potentially impact product water 
quality? 

• What are potential interfering constituents that impact process operation and performance?  

A pass-through constituent is defined as a constituent that was originally present in the wastewater 
effluent or is formed during CBAT and is still present at a level of human health concern in the product 
water of the AWT. An interfering constituent is defined as a constituent that is present in the 
wastewater effluent that interferes with the operation and optimal performance of ozonation, BAF 
and/or GAC treatment.  

 

 

Figure 3-1. Conceptual Relationship Between Conventional Wastewater Treatment and CBAT. 

3.2 Background 
3.2.1 Ozone-BAC 
Ozone with biological activated carbon (BAC) works synergistically to target multiple water quality 
concerns in potable reuse (Figure 3-2). Ozone is a powerful oxidant and by itself, ozone inactivates 
pathogens, increases the biodegradable organic matter (BOM) fraction, oxidizes inorganic compounds 
(i.e., iron/manganese), and removes some chlorine/chloramine-reactive disinfection byproduct (DBP) 
precursors. Ozone can also oxidize constituents of emerging concern (CECs), such as pharmaceuticals 
and personal care products (PPCPs) and steroid hormones, and thus reduce estrogenicity. Biological 
activity in BAC occurs when a disinfectant does not pass through a media filter, allowing microorganisms 
to proliferate and grow attached biomass on the media. BAC treatment can remove particles, metal 

HPO
CAS

MLE, Bardenpho
A2/O, Johannesburg

[...]
respectively. These LRVs were determined to be applicable to submerged MBR systems that have 
nominal pore sizes of 0.04–0.1 μm. The listed LRV credits are assumed to be only applicable to MBR 
systems operated in accordance with design specifications and a specific operational range. Note 
that Branch and Le-Clech (2015) concluded that higher LRVs than listed by WaterSecure (2017) are 
appropriate for the smaller pore size MBRs.  



82 The Water Research Foundation 

• Under Tier 2, projects must conduct challenge testing under the most conservative operating 
conditions to determine the minimum expected LRVs. Ongoing performance monitoring is also 
required. Tier 2 LRVs are anticipated to be above default values from Tier 1. The system would then 
be confined to operate within the validated envelope at all times for the validated LRVs to remain 
applicable. 

• Under Tier 3, which was conceptual only, challenge testing could be performed to demonstrate the 
correlation between online parameter(s) and the pathogen removal performance of the MBR. This 
allows critical limits to be established that are specific to and correlated with the LRVs claimed. 

WRF Project 4997, Validation Protocols for Membrane Bioreactors and Ozone/Biologically Activated 
Carbon for Potable Reuse, includes Tier 1 and Tier 2 efforts. WRF Project 4997 is complete and published 
(Salveson et al. 2021). The key conclusions of the Tier 1 work for WRF 4997 are conservative virus and 
protozoa LRVs, as shown in Table 5-1 below. 

Table 5-1. Recommended Tier 1a Default LRVs. 

Turbidity 
95% of the 

Time 

Turbidity 
Maximum 
Allowable 

Virus 
LRV 

Protozoa 
LRV 

Membrane 
Type Operational Window 

0.2 NTU 0.5 NTU 1.0 2.5 Hollow fiber 
and Flat 
Sheet 

Operational window criteria not 
necessary if turbidity values 
maintained 

a Based on the literature review and evaluation of raw data from Branch and Le-Clech (2015) and Salveson and 
Fontaine (2017). 

Several other relevant conclusions in the Tier 1 analysis from WRF 4997 are: 

• Somatic coliphage was recommended as a more conservative surrogate for virus LRV compared to 
all other studied virus (including MS2 and pathogenic viruses). 

• C. perfringens was documented to be a conservative surrogate for protozoan LRV. Test results for 
Giardia indicated higher LRV compared to C. perfringens.  

• Previous research has been challenged by poor analytical recovery in raw (screened) wastewater 
and high limits of detection (LOD). Low measured concentrations coupled with poor analytical 
recovery led to relatively small LRVs for Cryptosporidium (particularly).  

• Data was analyzed using both a paired sampling analysis and a Monte Carlo analysis, in both cases 
using the lower 5th percentile LRV. The lower values of the two analyses were used for calculating 
the LRVs.  

• After a thorough review of the literature, including both hollow fiber and flat sheet membranes, 
there were no studies suggesting that log removal values should be significantly below 1.0 for virus 
or below 2.5 for protozoa. The recommended LRVs are applicable to any hollow fiber or flat sheet 
membranes as long as MBR filtrate turbidity values are maintained at or below 0.2 NTU 95 percent 
of the time and that a turbidity of 0.5 NTU is not exceeded at any time, which is consistent with 
already established Title 22 regulations for recycled water. These values are applicable over a broad 
range of MBR operational conditions, and an operational range is not required. 

WRF 4997 has also developed a Tier 2 test protocol (Protocol), which is also finalized. The Protocol 
details, which are already well reflected within the MWD and Kubota efforts and are not detailed here, 
include: 

• Review of target pathogens and indicators 
• Minimum sampling efforts (24 samples over a 3-month [or longer] period) 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 83 

• Recommendations for sampling methods, volumes, and quality control 
• Data analysis methods 
• Long term monitoring requirements to verify Tier 2 LRVs 

The important question for utilities that implement a Tier 2 program, is the trade-off between added 
LRV and added time, effort, and cost to document Tier 2 LRVs at startup and over the longer term of 
operation. For some systems, Tier 1 LRVs may be sufficient for both protozoa and virus. For others, 
additional protozoa and/or virus credits are needed, and justify the added expense and effort.  
Evaluation of a Validation Protocol for Membrane Bioreactors Based on a Correlated Surrogate to 
Achieve Pathogen Credit for Potable Reuse, explores the Tier 3 concept in much greater detail (Branch et 
al. 2023). The project is led by members of this WRF 4833 project team. The project is: 

• Evaluating the latest correlations between turbidity with pathogen and surrogate LRVs within the 
literature and as part of ongoing parallel research 

• Further developing the TSS-based correlations documented by Katz et al. (2018) 
• Further developing Pressure Decay Test (PDT)-based monitoring systems and correlations with MBR 

LRV 
• Considering novel approaches to real time MBR LRV performance monitoring, including side-stream 

high flux UF systems 
• Developing a Test Protocol for various Tier 3 methods 

At this time, it is not known if Tier 3 efforts will result in greater LRVs than Tier 2. However, a Tier 3 
validation will provide a better (or even real-time) understanding of MBR performance, leading to 
greater water quality confidence and more stringent health risk management. It is possible that Tier 3 
results will allow for a broader use higher LRV credits (similar to Tier 2) but be independent of MBR 
suppliers. 

5.1.1.2 Metropolitan Water District of Southern California (Memcor and ZeeWeed MBRs)  
The Metropolitan Water District of Southern California and the Los Angeles County Sanitation Districts 
(LACSD) are partnering on Pure Water Southern California (PWSC), a large-scale regional recycled water 
program. The PWSC Demonstration Plant at the Joint Water Pollution Control Plant in Carson, CA 
includes a 0.5-mgd demonstration-scale AWT facility to demonstrate pathogen removal by an MBR. 
Funding for this project with a tertiary MBR is provided in part by the U.S. Bureau of Reclamation 
through a Title XVI WaterSMART Water Reclamation and Reuse Research grant (Agreement No. 
R20AP00025) and project results are being provided to fulfill Metropolitan’s in-kind contribution to WRF 
4833. The MBR was operated as a tertiary MBR, fed with non-disinfected, non-nitrified secondary 
wastewater effluent. The tertiary MBR was operated to nitrify secondary effluent, remove pathogens, 
and provide high quality effluent for downstream RO treatment. The tertiary MBR evaluation concluded 
in the fall of 2021, transitioning in the winter of 2022 to a conventional “secondary” MBR operation 
where the MBR is fed with primary effluent. A flow schematic of the overall process train with a tertiary 
MBR is provided below in Figure 5-1.  

The demonstration facility consists of two parallel MBR systems, both fed from a common biological 
reactor. The two systems are: 

• MBR1 Veolia (formerly Suez/GE) –ZeeWeed 500d 
o a hollow fiber outside-in immersed membrane with a nominal pore size of 0.02 µm  

• MBR2 DuPont (formerly Evoqua) – MEMCOR B40N 
o a hollow fiber outside-in immersed membrane with a nominal pore size of 0.04 µm  



84 The Water Research Foundation 

The demonstration facility tertiary MBR testing plan included pre-testing, baseline, and challenge 
phases. To demonstrate the removal of Cryptosporidium and Giardia, 10 L of non-disinfected secondary 
effluent and 10,000 L MBR filtrate samples were analyzed. Recovery of Cryptosporidium and Giardia was 
determined for every sample using ColorSeed spike organisms. This was particularly important for 
interpreting non-detects in large volume MBR filtrate samples. In addition to determining 
Cryptosporidium and Giardia LRVs, removal of infectious viruses by MBR and the utility of several 
potential microbial surrogates for pathogen LRV was also assessed.  

The project effort was extensive, testing both MBRs under a range of conditions, including “baseline” 
performance and damaged fiber conditions. For this WRF 4833 project, key results are presented in this 
module from the “baseline” Veolia MBR operation:  

• All 10 L secondary effluent samples had detectable levels of Cryptosporidium and Giardia with mean 
recoveries of 55 percent and 20 percent, respectively. 

• Eight out of 20 10,000 L MBR filtrate samples had low levels of Cryptosporidium and Giardia 
(detection limit = < 0.00012 oocysts/L for Cryptosporidium and < 0.00012 cysts/L for Giardia), with 
mean recoveries of 51 percent for Cryptosporidium and 42 percent for Giardia. 

• Based on these preliminary results, recovery-adjusted LRVs were 4.4 for Cryptosporidium and 5.8 for 
Giardia, well in excess of the Tier 1 values from WRF 4997 shown above.  

• A suite of bacterial and coliphage indicator organisms was also monitored in secondary effluent and 
large volume MBR filtrate samples. All samples had detectable levels of total coliforms, E. coli, 
somatic coliphage, and aerobic endospores. One out of 24 samples was below detection for male-
specific coliphage, and 19 out of 24 samples were below detection for C. perfringens endospores. 
Measured LRVs ranged from approximately 4.5 to 9.5 depending on the organism.  

For reference, key process design criteria and configuration are summarized below in Table 5-2 and 
Table 5-3. 
 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 85 

 
Figure 5-1. Flow Schematic of the Overall Process Including a Tertiary MBR at the Demonstration Plant. 

The thickened lines show the active flow path in a nitrification-only (N-only) mode. 
Greyed out equipment and processes are part of the demonstration facility but are not used or not used continuously during the tertiary MBR N-only testing 

configuration. Blue lines are supplemental chemicals and aeration flows. 
 

MBR CIP WASTE
TO JWPCP HEADWORKS

MBR System

MBR CIP WASTE
TO JWPCP HEADWORKS

SCREENINGS 
TO JWPCP HEADWORKS

Phosphoric 
Acid

Sodium 
Hydroxide

Process 
Aeration 
Blowers

Aerobic 
Tank

Anoxic 
Tank

M

WAS TO JWPCP 
HEADWORKS

WAS

RAS

Sodium 
Hypochlorite

Product 
Water Return 

to JWPCP 
Headworks

RO Feed 
Pump

Booster 
Pump

OVERFLOW 
TO JWPCP 

HEADWORKS

Transfer 
Pump

Booster 
Pump

1st Pass
Stage 1

1st Pass
Stage 2 

2nd Pass
Stage 1

2nd Pass
Stage 2

Hydrogen 
Peroxide

M

M

OVERFLOW 
TO JWPCP 

HEADWORKS

Fi trate
Pump

Fitrate
PumpRAS

Pump

RAS
Pump

WAS
Pump

Carbon Source 
(MicroC 2000)

MBR1
Suez 
Membrane

MBR2 
DuPont 
Membrane

RO CIP WASTE
TO JWPCP HEADWORKS

Sul furic Acid

Antiscalant

Sodium 
Hypochlorite

Ammonium 
Sul fate

RO BRINE TO 
JWPCP 

HEADWORKS

0.5 MGD

Cartridge 
Fi l ter

RO 
Flush 
Tank

Fine 
Drum 

Screen

0.3 MGD
0.6 MGD

0.3 MGD

Reverse Osmosis System

20 gpm

UV/AOP
System

RO 
Feed 

Tanks



86 The Water Research Foundation 

5.1.1.3 MBR System Design Criteria  
Key MBR system configuration and criteria are summarized Table 5-2. 

Table 5-2. MBR System Design Criteria. 
Membrane Bioreactor 

Fine Screen 
Type - Internally-Fed Drum Screen 
Size of Perforations mm 1 
Number of Screens (Duty + Standby) - 1 + 0 
Capacity gpm at 

TSS 
694 at 250 mg/L 

Bioreactor Basins 
Aerobic Tank 

Number of Basins - 1 
Basin Length ft 48.4 
Basin Width ft 15 
Configuration - Tertiary MBR Secondary MBR 
Basin Volume (nominal) gal 60,000 95,000 
Side Water Depth ft 11 17.5 
HRT (Excluding Recycle Flow)  hours 2.3 3.6 
Maximum MLSS Concentration mg/L 10,000 
Mixing Energy Input, Minimum hp/1000 

ft3 
0.4 

Number of Mixers (Duty + Standby) - 2 + 0 
Mixer Power, Each hp 2.5 
Target SRT days 10 
Number of Process Air Blowers, (Duty + 
Standby) 

- 2 + 1 

Process Air Blower Capacity, Each scfm 513 scfm @ 8 psig 
Process Air Blower Power, Each hp 30 
Number of MLR Pumps (Duty + Standby) - 1 + 0 
MLR Pump Capacity gpm at psi 1,900 at 7.8 
MLR Pump Motor Power hp 25 
Number of WAS Pumps (Duty + Standby) - 1 + 0 
WAS Pump Capacity gpm at psi 105 at 6.0 psi 
WAS Pump Motor Power hp 1.34 (1.0 kW) 

Anoxic Tank 
Number of Basins - 1 
Basin Length Ft 32.2 
Basin Width Ft 15 
Configuration - Tertiary MBR Secondary MBR 
Basin Volume (nominal) gal 30,000 65,000 
Side Water Depth Ft 8.3 18 
HRT (Excluding Recycle Flow)  hours 1.1 2.5 
Maximum MLSS Concentration mg/L 10,000 
Mixing Energy Input, Minimum hp/1000 

ft3 
0.4 

Number of Mixers - 2 
Mixer Power, Each hp 2.3 

Membrane System 
System - Veolia DuPont 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 87 

Type - Submerged Hollow-
fiber 

Submerged Hollow-
fiber 

Number of Basins, Each - 1 1 
Design Instantaneous Flux GFD 11.64 12.3 
Maximum Instantaneous Flux GFD 13.85 13.7 
Total Membrane Area Provided ft2 26,640 27,584 
Number of Modules - 72 64 
Membrane Area per Module ft2 370 431 
Membrane Air Blowers (Duty + Standby) - 1 + 0 1 + 0 
Membrane Air Blower Power, Each hp 15.0 7.5 
Filtrate Pumps (Duty + Standby) - 1 + 0 1 + 0 
Filtrate Pump Capacity gpm at psi 500 at 19.5 psi 267 at 12.6 psi 
Filtrate Pump Power hp 15 7.5 
Filtration Cycle Duration min 12 12 
Relaxation Duration s 60 60 
Number of RAS Pumps (Duty + Standby) - 1 + 0 1 + 0 
RAS Pump Capacity gpm at psi 1,075 at 13.2 psi 1,075 at 7.2 psi 
RAS Pump Motor Power hp 15 10 

5.1.1.4 RO System Design Criteria  
Key RO system configuration and criteria are summarized in Table 5-3. 

Table 5-3. RO System Design Criteria. 
RO System Configuration 

Type - First Pass Second Pass 
Overall Feed Rate gpm 298 – 400 60 – 80 
Overall Flux GFD 10.0 – 13.5 8 – 11.5 
Permeate Recovery % 75 – 85 88 – 92 
Pressure Vessel Array (Stages 1: 2) - 9:4 2:1 
Total Elements per Vessel - 7 7 
Membrane Area per Module ft2 400 440 
Stage 1 
Design Recovery (@ 85% overall first pass recovery) % 65 

 

Recovery Range % 53 – 65  
Front Permeate Share % 60  
Design Flux (@ 11.7 GFD overall first pass flux) GFD 13 8 – 9 
Number of Vessels per Stage - 9 2 
Total Elements Provided - 63 14 
Booster Pump Capacity gpm at psi 465 at 163 129 at 230 
Booster Pump Motor Power Hp 75 30 
Stage 2 
Booster Pump Capacity gpm at psi 218 at 34 -- 
Booster Motor Power Hp 7.5 -- 
Design Recovery (@ 85% overall first pass recovery) % 56 

 

Recovery Range % 48 – 56  
Design Flux (@ 11.7 GFD overall first pass flux) GFD 8.8 8 – 9 
Number of Vessels per Stage - 4 1 
Total Elements Required - 28 7 



88 The Water Research Foundation 

5.1.1.5 Lake of the Pines WWTP (Kubota Membrane) 
Kubota membranes used in MBRs are a flat sheet configuration and typically have a reported nominal 
and maximum pore size of 0.2 and 0.4 µm, respectively. The larger pore size relative to some other 
competing membrane products (such as DuPont or Veolia) has resulted in a false perception that 
removal due to size exclusion will relatively be lower. In addition, the flat sheet configuration is not 
suitable for application of pressure decay testing (which can be effectively done by DuPont) to ensure 
membrane integrity, due to the risk of membrane damage at the required test pressures. The difficulty 
with integrity monitoring and perceived impact of a larger pore size have made it difficult for the 
industry, in the absence of robust data, to assign high LRVs to Kubota membrane products. Until this 
study, there is no data reporting Cryptosporidium and Giardia removal for Kubota membranes and only 
a sparing set of indicator microorganism data when compared to hollow fiber competitors. Also, 
previous sampling efforts on Kubota systems (and other projects) suffered from poor analytical 
recoveries and low sample volumes which capped the LRV able to be demonstrated. 

The Lake of the Pines Wastewater Treatment Plant (WWTP) has a Kubota (flat sheet) MBR equipped 
with the RW400 submerged membrane. The WWTP has a capacity of 1.2 mgd with an A2O process, 
MBR, and UV disinfection. The 12+ month study, currently with >75 percent of sampling complete, is 
based on the proposed Tier 2 validation method currently under development for WRF Project 4997, 
Validation Protocols for Membrane Bioreactors and Ozone/Biologically Activated Carbon for Potable 
Reuse. In total, more than 20 samples were taken to enable robust statistical analysis of LRV 
distributions. To date, sampling has been conducted for human viruses (adenovirus, enterovirus, and 
noroviruses) and protozoa (Cryptosporidium and Giardia). 150 L filtrate samples have been concentrated 
using Envirochek filters. 300 L filtrate samples have been concentrated using NanoCeram electropositive 
cartridge filters for virus analysis. Pathogen and microbial indicator analyses were being performed by 
third-party laboratories utilizing EPA-approved methods. Samples were collected over the seasonal 
range for Auburn, CA and before and after membrane cleaning events. 

The following conclusions and key points apply to this testing program: 

• The key membrane aspects (pore size, membrane type, modes of operation) of Kubota membranes 
are identical for a range of MBR products, the difference being the size and configuration of the 
support structure of the flat sheet membranes. 

• The Kubota membranes tested at the Lake of the Pines WWTP are more than 10 years old (past the 
normal lifetime), have been continuously operated, and have never been repaired.  

• Turbidities for the installed system have continuously met Title 22 requirements for non-potable 
water reuse. 

• Protozoa LRVs have ranged from >3.4-log for Cryptosporidium (range 3.4 to 5.4 LRV) and >5.4-log for 
Giardia (range 5.4 to 5.5 LRV).  

• Protozoa LRVs for both Giardia and Cryptosporidium observed to date are much higher than the 
WRF 4997 Tier 1 values but lower than the Metropolitan Water District baseline testing results. It is 
critical to note that the Metropolitan Water District project is collecting 10,000 L of MBR filtrate 
samples as compared to the 150 L of samples at Lake of the Pines, a potential difference of almost 2-
LRV.  

• Results have shown virus LRVs that range from 4.3-log for total culturable virus, 6.8-log for 
adenovirus gene copies, >2.9-log for norovirus gene copies, and >4.1-log for enterovirus gene 
copies. 

• In addition to pathogens, microbial surrogates that are being monitored include somatic and male-
specific coliphages, Clostridium perfringens spores, and pepper mild mottle virus (PMMoV). 
Coliphage LRVs have ranged from >3.6-log for male-specific (range 3.6 to 4.6 LRV) and >2.1-log for 



 

Understanding the Impacts of Wastewater Treatment Performance on 
Advanced Water Treatment Processes and Finished Water Quality 89 

somatic (range 2.1 to 4.9 LRV). Clostridium perfringens LRVs have been >2.3-log (range 2.3 to 4.0 
LRV) and PMMoV LRVs have been >5.7-log (range 5.7 to 6.6 LRV).  

• The increase in observed values compared to the Tier 1 results from WRF 4997 are largely due to 
improved analytical methods and greater sample volumes allowing demonstration of higher LRVs.  

• The results of this study suggest that in a well operated system, Kubota flat sheet membranes can 
continue to achieve significant LRVs beyond the typically expected life. No protozoa LRVs observed 
were below 3, which confirms that MBRs are appropriate as a replacement for direct microfiltration 
in membrane-based reuse schemes where over 12 log reduction of virus and 10 log reduction of 
Cryptosporidium and Giardia are required (SWRCB, 2018). 

• TSS methods of Tier 3 analysis, performed in general accordance with Katz et al. (2018), show 
promise, but equally show challenges associated with the filter material and the level of effort 
required to run daily TSS tests. The value of this method as an ongoing monitoring technique 
remains to be determined. 

5.1.2 MBR Impact on RO Fouling and Performance 
5.1.2.1 Relevant Literature 
Practitioners of RO design reasonably focus upon reduction of organics and solids in the feed to RO, 
which is typically and successfully done by tertiary MF or UF. Properly maintained MF and UF systems 
have minimal broken fibers and provide a reasonably constant feed water quality to downstream RO. 
MBR systems are subject to a harsh environment within the activated sludge process, and as a result, 
will have a reasonable number of broken fibers. The concern specific to MBR systems upstream of RO is 
if, and to what extent, do the broken fibers result in passage or more organic and/or particulate matter 
that may result in increased RO membrane fouling? 

The research into MBR effluent quality as a feed to RO has examined turbidity, silt density index (SDI), 
TOC, DOC, ammonia, and nitrate concentrations. Higher effluent quality (e.g., lower organics, lower 
solids, and lower nutrients) is presumed to result in higher RO flux and lower RO fouling. However, 
conventional MF/RO systems have performed with a range of RO feed water quality, including high TOC 
(approximately 15 mg/L) and ammonia (30-35 mg/L as nitrogen) concentrations (Oxnard, 2018). For 
comparison, MBR systems are typically run at high SRTs, resulting in TOC concentrations of <10 mg/L, 
and have essentially no ammonia and small amounts of nitrate. One example is the Cabezon MBR 
system in Rio Rancho, New Mexico, a project partner on this grant, with TOC in the range of 5 to 8 mg/L, 
ammonia below detection, and nitrate in the range of 4 to 5 mg/L as nitrogen.  

Pertaining to MBR followed by RO, we list two pioneering full-scale projects: 

• Abilene Texas was an early adopter of MBR/RO on a large scale. Their Hamby Water Reclamation 
Facility has an average MBR flow of 10 to 14 mgd and a peak MBR flow of 19.5 mgd. The MBR 
filtrate splits between RO treatment (60 percent of AWT flow) and O3-BAC treatment (40 percent of 
AWT flow) (Holton et al., 2018). SDI testing in the MBR effluent shows an SDI value ranging from 1 to 
2, with an average of 1.5, and SDI values do not appear to be tied to MBR operational criteria (e.g., 
pre or post MBR cleaning conditions). Other than mineral fouling associated with phosphorus, which 
has subsequently been mitigated, RO fouling downstream of MBR has not been problematic (Holton 
et al., 2018).  

• Singapore Public Utilities Board (PUB) has implemented MBR treatment at their Jurong and Changi 
NEWater plants used to augment surface water through indirect potable reuse. To date, the 
advanced treatment facilities used for potable reuse in Singapore do not have MBR directly ahead of 
RO, but PUB is now transitioning to MBR/RO systems to minimize cost and footprint (Lay et al., 
2017). PUB runs MBR/RO demonstration (Tuas Demo) at the Ulu Pandan water reclamation plant, 



90 The Water Research Foundation 

with the demonstration conclusions summarized herein. The positive results have led PUB to 
implement MBR/RO at full scale to “Liquid Module 3” at the Changi water reclamation plant. From 
PUB’s perspective, the MBR provides “process robustness, superior filtrate quality, and compact 
footprint” (Lay et al., 2017), with MBR product water quality being equivalent to or better than UF 
product water (Tao et al., 2005). PUB researchers subsequently documented that the MBR/RO 
process combined provided greater removal of organics compared to conventional activated sludge 
processes followed by MF and RO. For example, TOC post MBR/RO was 24 to 33 µg/L whereas the 
conventional process train produced finished water TOC values in the range of 33 to 53 µg/L. Lastly, 
RO flux was higher post MBR than after conventional activated sludge and MF treatment (Qin et al. 
2006). Additional details regarding PUB’s investigation into MBR/RO systems at the Tuas Demo 